
Group: FOCS Turbo

Engine: LDW 1204/T   Drawing: L

CYLINDER HEAD/ROCKER ARM BOX

POS. CODE DESCRIPTION Qty

  2 9580.065 tube 1

  3 «–––––» filler oil cap 0

  3a 9032.093 filler oil cap 1

  4 9730.416 screw M 6 X 20 14

  5 8545.939 lifting brace 2

  8 9080.132 plug diam. 6 1

  8 9080.133 cap  diam. 8 1

  9 5365.122 connection 1

 15 «–––––» see Pos. 2 0

 16 5755.005 valve spring 8

 18 6410.017 retainer with half-collets 8

 20 4845.200 valve guide     std. 8

 20 4845.220 valve guide +0,50 8

 24 7625.130 washer diam. 10,2 10

 25 8990.047 plug diam.18 6

 26 9820.222 special screw mm 90+10 10

 27 7625.185 washer 8

 28 9685.105 eXhaust valve 4

 29 9652.101 intake valve 4

 30 9080.132 plug diam. 6 1

 31 9065.007 plug 1

 33 4130.096 precombustion chamber locking nut 4

 34 6725.102 precombustion chamber 4

 36 8000.121 inlet v.seat 4

 37 8000.122 eXhaust v.seat 4

 38 9680.034 suction valve 1

 44 4535.015 valve retainer 8

 47 3866.089 flange (for hose diam.12) 1

 48 5570.019 retainer 1

 49 7625.010 washer diam. 8 1

 50 1200.081 O ring 1

 51 1770.127 bolt M 8 X 14 1

 53 2125.748 ROCKER ARM COVER 1

 57 4400.101 gasket 1

 58 5066.265 separator 1

 59 9200.786 CYLINDER HEAD 1

 61 4730.715 head gasket 1,70 (2 semicircular cuts) 1

 61 4730.757 head gasket 1,60 (1 semicircular cut) 1

 61 4730.758 head gasket 1,80 (3 semicircular cuts) 1

 62 1770.002 bolt M 8 X 1,25 X 16 2

 63 1770.004 bolt M 8 X 1,25 X 20 1

 64 3617.089 clamp dia. 20 1

 65 3630.147 clamp diam.12-22 2

 67 7625.012 washer diam. 8,4 1

 68 9400.130 bleeding hose 1

 69 9580.070 union pipe 1

 77 1200.082 O ring  3106 1

101 7625.010 washer diam. 8 1

printed by LOMBARDINI:   11/08/2010  -      1



Engine: LDW 1204/T  Drawing: L

printed by LOMBARDINI:   11/08/2010


